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FCC RF Test Report Report No. : FR272102-02E

SPORTON LAB.

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
6dB, 26dB and 99%
3.1 15.403(i) Occupied Bandwidth 6dB Bandwidth > 500kHz ass
3.2 15.407(a) Maximum Conducted <30 dBm Pass ;
Output Power
3.3 15.407(a) Power Spectral Density < 30 dBm/500kHz Pass -
Under limit
3.4 15.407(b) Unwanted Emissions 15.407(b)(4)(i) &15.209(a) Pass 8.14 dB at
5643.40 MHz
Under limit
35 15.207 AC Conducted Emission 15.207(a) Pass 19.60 dB at
0.21 MHz
15.203 & .
. . . P -
3.6 15.407(a) Antenna Requirement 15.203 & 15.407(a) ass

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003

Page Number
Report Issued Date : Jul. 26, 2023
Report Version
Report Template No.: BU5-FR15EWLB4 AC MA Version 1.4
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1 General Description

1.1 Applicant

Luxottica Group S.p.A.

Piazzale Cadorna 3 20123 Milan, ltaly

1.2 Manufacturer

Luxottica Group S.p.A.

Piazzale Cadorna 3 20123 Milan, Italy

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment

SMART GLASSES

Brand Name

Ray-Ban Meta or Ray-Ban

Model Name

RW4006, Rw4008, Rw4009

FCCID 2AYOA-4003
Conducted: 2Q37B1WF3J003B
IMEI| Code Conduction: 2Q37B1WF3J006G
Radiation: 2Q37B1WF3J002Z
HW Version EVT2
SW Version 12/SQ3A. 220605. 009. A1/49757590052300100:userdebug/test-keys
EUT Stage Identical Prototype
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.

2. There are three types of EUT: Sample 1(RW4006), Sample 2(RW4008) and Sample 3(RW4009).
The manufacturer declares that they share the same radio characteristics and Software/Firmware,
the differences between each of them are color of lenses and size of frames which certainly do not
affect the test results. Therefore, the test is mainly performed with the Sample 1.

3. The device has four power states, the power state C is the highest output power, thus RF report
only test power state C with the highest output power.

4. Under power state C, RSE pretest the “glass in charging case” and “glass stand alone” mode, use
the worst mode “glass stand alone” to perform final RSE test.

Power State Exposure Condition
Face-Worn
A Rest-on-Head
B Rest-on-Shirt
Pocketing
C Pocketing/handheld (in Charging Case)
D Free Space/Off Body

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Page Number : 50f 30
Report Issued Date : Jul. 26, 2023
Report Version : Rev. 02
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Channel Frequency Range 5745 MHz ~ 5825 MHz

<5745 MHz ~ 5825 MHz>

802.11a: 16.17 dBm /0.0414 W

802.11n HT20: 16.24 dBm / 0.0421 W

802.11n HT40: 16.89 dBm / 0.0489 W

802.11ac VHT20: 16.22 dBm / 0.0419 W

802.11ac VHT40: 16.87 dBm / 0.0486 W

802.11ac VHT80: 16.76 dBm / 0.0474 W

802.11ax HE20: 16.28 dBm / 0.0425 W

802.11ax HE40: 16.92 dBm / 0.0492 W

802.11ax HES80: 16.78 dBm / 0.0476 W
802.11a:17.58 MHz

802.11ax HE20: 19.23 MHz

802.11ax HE40: 37.96 MHz

802.11ax HE80: 77.84 MHz

802.11a/n: OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac: OFDM (BPSK / QPSK / 16QAM / 64QAM /
Type of Modulation 256QAM)

802.11ax: OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM / 1024QAM / 4096QAM)

Antenna Type / Gain Inverted-F and folded monopole Antenna with gain 2.4 dBi

Note:
1. For802.11n/ 1lac/ 11ax mode, the whole testing has assessed 802.11ax HE20 / HE40 / HEBO by

Maximum Output Power

99% Occupied Bandwidth

referring to the higher output power.
2. 802.11ax support full RU tone and partial RU tone, both full RU and partial RU-left (for low CH) and
partial RU-right (for high CH) are full tested for conducted Power/PSD/Spurious/Bandedge.

3. The device does not support 802.11ax channel puncture mode.

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Testing Location

Sporton International Inc. (ShenZhen) is accredited to ISO/IEC 17025:2017 by American Association

for Laboratory Accreditation with Certificate Number 5145.01.

Test Firm

Sporton International Inc. (ShenzZhen)

Test Site Location

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan,
Shenzhen, 518055 People’s Republic of China

TEL: +86-755-86379589
FAX: +86-755-86379595

Sporton Site No.

FCC Designation No.

FCC Test Firm

Registration No.

Test Site No.

CO01-sz

THO1-S7 CN1256 421272
Test Firm Sporton International Inc. (ShenZhen)

Test Site Location

101, 1st Floor, Block B, Building 1, No. 2, Tengfeng 4th Road, Fenghuang
Community, Fuyong Street, Baoan District, Shenzhen City Guangdong Province

China 518103
TEL: +86-755-33202398

Sporton Site No.

FCC Designation No.

FCC Test Firm

Test Site No. Registration No.
03CH03-Sz CN1256 421272
1.7 Test Software
Iltem Site Manufacturer Name Version
1. 03CH03-SZ AUDIX E3 6.2009-8-24
2. CO01-sz AUDIX E3 6.120613b
Sporton International Inc. (ShenZhen) Page Number : 7 0f 30
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1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

‘ 47 CFR Part 15 Subpart E

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
. ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,

pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Z plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (Ilz\;thl) Channel I(ZII/Iel—?z.)
149 5745 157 5785
5745-5825 MHz 151* 5755 159* 5795
U-NII-3 153 5765 161 5805
155 5775 165 5825

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel in "' were 802.11ac VHT80 and 802.11ax HESO.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Report Template No.: BU5-FR15EWLB4 AC MA Version 1.4
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Report No. : FR272102-02E

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0

AC Mode 1: BT Link (Connect to phone) + WLAN (5G) Link + EUT into Charging case
Conducted (Ray-Ban Meta) + Ray-Ban Meta -Type C with Adapter (Charging from
Emission Adapter) for Sample 1
- U-NII-3 : 5745-5825 MHz
' 802.11a 802.11ax HE20 802.11ax HE40 802.11ax HE80
L Low 149 149 151 -
Middle 157 157 - 155
H High 165 165 159 -
Sporton International Inc. (ShenZhen) Page Number : 10 of 30
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2.3 Connection Diagram of Test System

For Conducted Emission:

WLAN AP Mobile Phone Notebook
Power EUT into
Charging Case
Source

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

For Radiated Emission:

Power

Source

EUT

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Page Number : 11 of 30
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2.4  Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord

1. |WLANAP Dlink DIR-820L KA2IR820LA1 [N/A Unshielded,1.8m
AC I/P:
Unshielded, 1.2 m

2. |Notebook Lenovo E540 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

3. |Mobile Phone Oneplus N/A N/A N/A N/A

4. |Adapter N/A N/A N/A N/A N/A

5. |DC Power Supply [N/A N/A N/A N/A N/A

2.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit.

For AC power line conducted emissions, the EUT was set to connect with the WLAN AP under large
package sizes transmission.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 3.4 dB and 20dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=3.4 +20=23.4 (dB)

Sporton International Inc. (ShenZhen) Page Number 112 of 30
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3 Test Result

3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85GHz

2. For 6dB BW, Set RBW = 100kHz.
For 26dB BW, Set RBW = approximately 1% of the emission bandwidth.
For 99% OBW, Set RBW = 1% to 5% of the OBW.

3. For 26dB BW, Set the VBW > RBW.

For 6dB BW & 99% OBW, Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o o s

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT
3.1.5Test Result of 6dB Bandwidth
Please refer to Appendix A.
Sporton International Inc. (ShenZhen) Page Number 1 13 of 30
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Minimum 6dB Bandwidth

Spectrum luér’ I
Ref Level 30,00 dem Offset 23.40 d& @ RBW 100 kHz
- Att 20 dB SWT 1.1ms & VBW 300 kHz Mode Sweep
Date: 4.JUN.2023 13:12:18

-10 dBm

r 4

-20 dam f !

-30 dém Pﬂw

-40 dBm

TTR P AN T ’

-50 dBm

-60 dBm

@ 1Pk View
mM1i[1] 1.74 dBm
5.7768000 GHz
20 dem D2[1] -0.05 dB
16.4000 MHz
10 dBm
D1 5.255 dBm
0. dBm—| - D.“ R M.;A.m;“:. wl‘.ﬁllﬂmh‘ " .Juh..l; o

CF 5.785 G-HZ 1001 pts Span 50.0 MHz

il | Measuring...  @URRLCLLD G y

Maximum 26dB Bandwidth for 20M BW

Spectrum luér’ I

Ref Level 30.00 dBm Offset 23.40 d& @ RBW 300 kHz

= Att 20 dB2 SWT 1lms @ YVBW 1 MHz Mode Sweep
mM1i[1] 18.76 dBm
5.8131200 GHz
D2[1] 0.31 dB
23.8200 MHz
D1 7871 dam JLMWIM\WWH«M\
/JN"/ AT
——D2 -18.029 dBry Sl e
; I
L et \ﬁw\ﬁ” Mhobirndom bl My o g
CF 5.825 (;Hz 1001 pts — Span 60.0 MHz
il | Measuring... EENANNENE W y
Date: 4.JUN.2023 13:13:17
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Maximum 26dB Bandwidth for 40M BW

Spectrum lué’ I

Ref Level 30.00 dém Offset 23.40 dB @ RBW 500 kHz

20 dB SWT 1ms @ YVBW 2 MHz Mode Sweep
mM1[1] 16.82 dBm
5.772800 GHz
D2[1] -1.63 dB
44.760 MHz
[P1 9400 dam rw» WMMMMM
o) )
——D2 -16.600 dBm ’y X
{
—— Wﬁ TR YU T R
%M\N
CF 5.795 GHz 1001 pts Span 120.0 MHz
—
had T :
L Measuring... ERRERLLLD W6 A
Date: 4.JUN.2023 13:36:19

Maximum 26dB Bandwidth for 80M BW

Date: 4.JUN.2023 13:45:2

Spectrum lué’ I

Ref Level 30.00 dBm Offset 23.40 dB @ RBW 1 MHz

20 dB SWT 1ms @ VBW 2 MHz  Mode Sweep
mM1i[1] 16.41 dBm
5.731080 GHz
D2[1] -1.43 dB
88.800 MHz
101 10,412 dB
i bk el bk ww\
/ \\
o
D2 -15.588 dBm e
A
\r{; ‘Hl |
ST NS S I W TR o]
CF 5,775 GHz 1001 pts Span 240.0 MHz
—
™ T -
L Measuring... §ECERNNNL g y
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| Maximum 99% Occupied Bandwidth for 20M BW

Spectrum

(=)

Ref Level 20.00 dBém

Offset 23.40 dé @ RBW 300 kHz

jo Att 20dB SWT 1ms @ YVBW 1 MHz Mode Sweep
mM1i[1] 8.27 dBm
5.7882470 GHz
Occ Bw 19.230769231 MHz
M1
I W SIS U - 4
il vl
/ M
i
f K
T b,
it Y ‘{m"' sl Mol o
-40 dBm
-50 dBm
-60 dBm
CF 5.785 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tr|::| X-value ‘ Y-wvalue | Function | Function Result |
M1 1 5.788247 GHz 6.27 dém
T1 1 5.7753596 GHz 2.11 dém Occ Bw 19.230769231 MHz
T2 1 5.7945904 GHz 1.40 dBm
il J ) we
Date: 4.JUN.2023 13:21:56
| Maximum 99% Occupied Bandwidth for 40M BW

Spectrum

(=)

Ref Level 30.00 dBm
jo ALt 20 de

Offset 23.40 dB @ RBW 500 kHz
SWT 1lms @ VYBW 2 MHz

Mode Sweep

@153 Max

20 dBm

mM1[1] 9.09 dBm

5.7473100 GHz

10 dBrr

M1

Occ Bw 37.962037962 MHz

0dem

|

-10 dBm

\

-20 dBm

A

iintt ok

-40 dBm

YT S

-50 dem

-60 dBm

CF 5.755 GHz

1001 pts

Span 100.0 MHz

Marker
Type | Ref | Tr|:|

X-value \

Y-value |

Function |

M1 1
T1 1
T2 1

5.74731 GHz
5.736019 GHz
5.773981 GHz

9.09 dém
5.15 dém
4,93 dBm

Function Result |

Qcc Bw 37.962037962 MHz

Date: 4.JUN.2023
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| Maximum 99% Occupied Bandwidth for 80M BW
’:npe(.trum |‘¥,’
Ref Level 20.00 dém Offset 23.40 d& & RBW 1 MHz
& Att 20dB SWT 1ms @ YBW 3 MHz Mode Sweep
@153 Max
M1[1] 0.72 dBm
5.800890 GHz
20 dém Occ Bw 77.842157842 MHz
M1
10 dém X 5
'TMH»-WHM- PRI TR T A e ‘4\-‘7
0 dem / k
-10 dBm F .4]'
-20 dém i ‘M Nm
w LY
RN et L T TR AT
-40 dBm
-50 dBm
-60 dBm
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trcl X-value | Y-value | Function ‘ Function Result |
M1 1 5.80089 GHz 9.72 dBm
T1 1 5.736159 GHz 4.47 dBm Occ Bw 77.842157842 MHz
T2 1 £.814001 GHz 4.24 dBm
=7 —
] [T
Date: 4.JUN.2023 13:44:53

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum power
control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.2.4Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
. Measure the duty cycle.
. Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW = 500KHz (or 300 kHz if the SA can’t set RBW=500KHz).
. Set VBW = 1 MHz.
. Number of points in sweep =2 Span / RBW.
. Sweep time = auto.
. Detector = RMS
. Trace average at least 100 traces in power averaging mode.
. If the SA can’t set RBW=500KHz, then add 10 log(500kHz/RBW) to the test result

. Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
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3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)

Spectrum lné: I
Ref Level 20.00 dBm Offset 23.40 dB & RBW 300 kHz
jo Att 20 dB @ SWT 20 ms @ VBW 1 MHz

Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr

mM1[1] 7.69 dBm
5.7367080 GHz
" M1
10 dBm Hi_!ﬁ
. [
ode / T
-10 dem \\1\
o0 dbm in JU“ 1 L1l
-30 dBm IJ 1
/ /
-40 dBm L
Ll I
; | I
s At ahitani ~ I” %WM e T INUPRNS
50 dem
-60 dem
-70 dBm
CF 5.745 GHz 1001 pts Span 50.0 MHz
- T
il ] CIRNRRNND we
Date: 5.JUN.2023 16:01:09

Note: Worst Average Power Density = Measured value + Duty Factor + RBW offset
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5.725-5.85 GHz band:
15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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EIRP (dBm) Field Strength at 3m (dBpV/m)
- 27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

(3) ANSI C63.10-2013 clause 12.7.3 note 97
As specified by regulatory requirements, emissions above 1000 MHz that are outside of the
restricted bands are subject to a peak emission limit. However, an out-of-band emission that
complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW =300 kHz

. Detector = Peak

. Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than peak
limit (that means the emission level in average mode also complies with the limit in average
mode), then peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

o0

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

i

3m

EUT

S0cm

1
Metal Full Soldered Ground Plane

R e

Spectrum Analyzer j Receiver

For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oc
Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.5

AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.
2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both sides of AC line were checked for maximum conducted interference.
7. The frequency range from 150 kHz to 30 MHz was searched.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

R i S e e e R S e e R S e T R g B T i R ST T s o T I
l |
| |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
| |
| |
| —— |
l ke EUT I
I [ I I 80 cm to
I Receiver I ground
I 5002 RF Cable #0cm I plane
| |
| |
I 1 2 |
| A
: " 3b) :
|
| AC :
I AMH |
l A(LISHY |
| |
| " = s | -
' - | -~
I o - Bonded to horizontal I 5 s
s round plane #
. ekt £ L _
AMH = Artificial mains network (LISH)
AE = Az=ociated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements

3.6.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.6.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.6.3Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Calibration
Instrument Manufacturer [ Model No. [ Serial No.|Characteristics :Datel Test Date Due Date Remark
Spectrum _ Jun. 04, 2023~ Conducted
Analyzer R&S FSV40 101078 10Hz~40GHz | Apr. 06, 2023 Jun. 05, 2023 Apr. 05, 2024 (TH01-S2)
Pulse Power . Jun. 04, 2023~ Conducted
Senor Anritsu MA2411B 1339473 | 30MHz~40GHz | Dec. 27, 2022 Jun. 05, 2023 Dec. 26, 2023 (TH01-S7)
. 50MHz Jun. 04, 2023~ Conducted
Power Meter Anritsu ML2495A 1542004 Bandwidth Dec. 27, 2022 Jun. 05, 2023 Dec. 26, 2023 (TH01-S2)
EMI Test MY544500 _ May 08, 2023~ Radiation
Receiver&SA KEYSIGHT N9038A 83 20Hz~8.4GHz | Apr. 04, 2023 Jun. 10, 2023 Apr. 03, 2024 (03CH03-S7)
EXA Spectrum MY551502 _ . May 08, 2023~ Radiation
Anaiyzer KEYSIGHT N9010A 46 10Hz~44GHz; | Apr. 04, 2023 Jun. 10, 2023 Apr. 03, 2024 (03CH03-S7)
_ May 08, 2023~ Radiation
Loop Antenna R&S HFH2-22 100354 9kHz~30MHz | Jul. 28, 2022 Jun. 10, 2023 Jul. 27, 2024 (03CH03-S2)
. May 08, 2023~ Radiation
Bilog Antenna TeseQ CBL6112D 35408 30MHz-2GHz | Aug. 09, 2021 Jun. 10, 2023 Aug. 08, 2023 (03CH03-52)
Double Ridge SCHWARZBE 9120D-135 _ May 08, 2023~ Radiation
Horn Antenna CK BBHA9120D 5 1GHz~18GHz | Apr. 08, 2023 Jun. 10, 2023 Apr. 07, 2024 (03CH03-52)
. ) ) ) May 08, 2023~ Radiation
SHF-EHF Horn com-power AH-840 101071 | 18Ghz-40GHz | Apr. 08, 2023 Jun. 10, 2023 Apr. 07, 2024 (03CH03-57)
- 0.01Hz May 08, 2023~ Radiation
Amplifier Burgeon BPA-530 102211 ~3000MHz Oct. 19, 2022 Jun. 10, 2023 Oct. 18, 2023 (03CH03-S2)
AMF-7D-0010 -
o N May 08, 2023~ Radiation
HF Amplifier MITEQ 1800-3};0-10P- 1943528 | 1GHz~18GHz | Oct. 19, 2022 Jun. 10, 2023 Oct. 18, 2023 (03CH03-S2)
N Agilent MY395013 [ 500MHz~26.5G May 08, 2023~ Radiation
Amplifier Technologies 83017A 02 Hz Dec. 26, 2022 Jun. 10, 2023 Dec. 25, 2023 (03CH03-S2)
. TTA1840-35- _ May 08, 2023~ Radiation
HF Amplifier MITEQ HG 1871923 | 18GHz~40GHz | Jul. 06, 2022 Jun. 10, 2023 Jul. 05, 2023 (03CH03-57)
616010002 May 08, 2023~ Radiation
AC Power Source Chroma 61601 729 1N/A Nov. 10, 2022 ' 10, 2023 Nov. 09, 2023 (03CH03-S2)
_ May 08, 2023~ Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR Jun. 10, 2023 NCR (03CH03-57)
_ May 08, 2023~ Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR Jun. 10, 2023 NCR (03CH03-52)
i . Conduction
EMI Receiver R&S ESR7 101630 9kHz~7GHz; | Jul. 07,2022 | Jun. 07,2023 | Jul. 06, 2023 (CO01-S7)
Conduction
AC LISN R&S ENV216 100063 9kHz~30MHz | Sep. 15, 2022 | Jun. 07, 2023 | Sep. 14, 2023 (C001-57)
ACLISN Conduction
(for auxiliary EMCO 3816/2SH | 00103892 [ 9kHz~30MHz | Oct. 17, 2022 | Jun. 07, 2023 | Oct. 16, 2023
: (CO01-s2)
equipment)
616020000 Conduction
AC Power Source Chroma 61602 891 100Vac~250Vac| Jul. 07,2022 | Jun. 07, 2023 | Jul. 06, 2023 (C001-57)
NCR: No Calibration Required
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +1.34dB
Conducted Emissions +1.34dB
Occupied Channel Bandwidth +0.13 %
Conducted Power Spectral Density +1.32 dB

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2 7dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.9dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
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Appendix A. Conducted Test Results
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Temperature:
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Relative Humidity:

51~54
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TEST RESULTS DATA
Average Power Table

Report Number : FR272102-02E

U-NII-3
Data Fre oui; Cﬁﬁzracgt:d Cor|1:dC ?:ted DG
. u u .

L L (MHC;) Fa‘g‘)’r Power Power Limit (dBi) il Power

(dBm) (dBm) Setting
HT20 |MCS 0| 1 | 149 | 5745 0.00 16.21 30.00 240 Pass 175
HT20 |[MCS 0| 1 | 157 | 5785 0.00 16.04 30.00 240 Pass 175
HT20 |MCS 0| 1 | 165 | 5825 0.00 16.08 30.00 240 Pass 175
HT40 |MCS 0| 1 | 151 | 5755 0.00 16.80 30.00 240 Pass 175
HT40 |MCS 0| 1 | 159 | 5795 0.00 16.89 30.00 240 Pass 175
VHT20|MCS 0| 1 | 149 | 5745 0.00 16.20 30.00 240 Pass 175
VHT20|MCS 0| 1 | 157 | 5785 0.00 16.22 30.00 240 Pass 175
VHT20|MCS 0| 1 | 165 | 5825 0.00 16.06 30.00 240 Pass 175
VHT40|MCS 0| 1 | 151 | 5755 0.00 16.78 30.00 240 Pass 175
VHT40|MCS 0| 1 | 159 | 5795 0.00 16.87 30.00 240 Pass 175
VHT80|MCS 0| 1 | 155 | 5775 0.00 16.76 30.00 240 Pass 175
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6dB and 26dB EBW and 99% OBW

Report Number : FR272102-02E

U-NII-3
99% 26dB 6dB el
Mod. | P28 | Ny | cH. | Frea Bandwidth | Bandwidth | Bandwidth By Pass/Fail
Rate (MHz) (MHz) (MHz) (MHz) Min. Limit
(MHz)

11a | 6Mbps| 1 | 149 | 5745 17.53 23.82 16.45 05 Pass
11a | 6Mbps| 1 | 157 | 5785 17.58 23.76 16.40 05 Pass
11a | 6Mbps| 1 | 165 | 5825 17.43 23.82 16.45 05 Pass
HE20 | MCSO| 1 | 149 | 5745 19.18 23.64 19.10 05 Pass
HE20 | MCSO| 1 | 157 | 5785 19.23 23.64 19.20 05 Pass
HE20 | MCSO| 1 | 165 | 5825 19.13 23.52 19.15 05 Pass
HE40 | MCSO| 1 | 151 | 5755 37.96 44.52 38.34 05 Pass
HE40 | MCSO| 1 | 159 | 5795 37.96 44.76 38.34 05 Pass
HES0 | MCSO| 1 | 155 | 5775 7784 88.80 78.40 05 Pass
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Average Power Table

Report Number : FR272102-02E

U-NII-3
Duty Average FCC
Mod. Data Nl cH. RU. Freq. Factor Conducted Conduc?ec.i DQ Pass/Fail Povyer
Rate Config | (MHz) (dB) Power Power Limit (dBi) Setting
(dBm) (dBm)
11a [6Mbps| 1| 149 Full 5745 0.03 16.13 30.00 2.40 Pass 17.5
11a [6Mbps| 1| 157 Full 5785 0.03 16.15 30.00 2.40 Pass 17.5
11a [6Mbps| 1| 165 Full 5825 0.03 16.17 30.00 2.40 Pass 17.5
MCSO | 1 Full 0.06 16.23 30.00 2.40 Pass 17.5
MCSO | 1 26/0 0.06 16.15 30.00 2.40 Pass 16.5
HE20 MCSO | 1 149 52/37 5745 0.06 16.13 30.00 2.40 Pass 16.5
MCSO | 1 106/53 0.06 16.11 30.00 2.40 Pass 16.5
HE20 | MCSO | 1 [ 157 Full 5785 0.06 16.26 30.00 2.40 Pass 17.5
MCSO | 1 Full 0.06 16.28 30.00 2.40 Pass 17.5
MCSO | 1 26/8 0.06 15.94 30.00 2.40 Pass 16.5
HE20 MCSO | 1 165 52/40 5625 0.06 15.91 30.00 2.40 Pass 16.5
MCSO | 1 106/54 0.06 16.02 30.00 2.40 Pass 16.5
HE40 | MCSO | 1 [ 151 Full 5755 0.03 16.83 30.00 2.40 Pass 17.5
HE40 | MCSO | 1 [ 159 Full 5795 0.03 16.92 30.00 2.40 Pass 17.5
HE80 | MCSO | 1 [ 155 Full 5775 0.05 16.78 30.00 2.40 Pass 17.5
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR272102-02E

U-NII-3
Duty 10log Average Average
Mod. Data Nt CH. RU Freq. Factor (500kHz Powgr P.SI? DQ Pas§
Rate Config | (MHz) (dB) /RBW) Density Limit (dBi) [Fail
Factor (dB) | (dBm/500kHz) | (dBm/500kHz)

11a |6Mbps| 1| 149 Full 5745 0.03 2.22 1.15 30.00 2.40 Pass
11a |6Mbps| 1| 157 Full 5785 0.03 2.22 1.32 30.00 2.40 Pass
11a | 6Mbps| 1| 165 Full 5825 0.03 2.22 1.40 30.00 2.40 Pass
Full 0.06 2.22 0.59 30.00 2.40 Pass

26/0 0.06 2.22 9.97 30.00 2.40 Pass

HE20 | MCSO| 11 149 52/37 5745 0.06 2.22 6.88 30.00 2.40 Pass
106/53 0.06 2.22 3.82 30.00 2.40 Pass

HE20 | MCSO | 1 | 157 Full 5785 0.06 2.22 0.71 30.00 2.40 Pass
Full 0.06 2.22 0.77 30.00 2.40 Pass

26/8 0.06 2.22 9.90 30.00 2.40 Pass

HE20 | MCSO| 1 165 52/40 5825 0.06 2.22 6.82 30.00 2.40 Pass
106/54 0.06 2.22 3.85 30.00 2.40 Pass

HE40 | MCSO | 1| 151 Full 5755 0.03 2.22 -1.82 30.00 2.40 Pass
HE40 | MCSO | 1 | 159 Full 5795 0.03 2.22 -1.73 30.00 2.40 Pass
HE80 | MCSO| 1 | 155 Full 5775 0.05 2.22 -4.92 30.00 2.40 Pass
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Appendix B. AC Conducted Emission Test Results

. . Temperature : 22~25°C
Test Engineer : [Lily : =
Relative Humidity : |50~55%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-06-07
100LeveHdBuU} e
90
80
70
60 | FCC 15E_QP
50 | FCC 15E_AVG
40 g b
30
‘ 1
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z

Condition: FCC 15E QP LISH 20230420 _L LIKE

Over Limit Read LISN Cable

Freq Level Limit Line Level Factor Loss Remark
MH=z dBuv dB dBuv dBuv dB dB
1 0.18 26.00 -28B.55 54.55 5.40 10.4€¢ 10.14 Average
2 0.18 42.50 -22.05 €4.55 21.50 10.46 10.14 QP
3 0.21 25.86 -27.50 53.36 5.30 10.41 10.15 Average
4 * 0.21 43.7& -1%.60 €3.36 23.20 10.41 10.15 QP
3 0.25 24.13 -27.60 51.73 3.60 10.38 10.15 Average
& 0.25 35.53 -22.20 €1.73 15.00 10.38 10.15 QP
7 0.28 17.93 -32.%2 50.85 -2.59 10.37 10.15 Average
B 0.28 37.23 -23.62 €0.85 16.71 10.37 10.15 QP
9 0.31 17.21 -32.72 49.93 -3.29 10.35 10.15 Average
10 0.31 36.51 -23.42 59.53 16.01 10.35 10.15 QP
11 1.00 23.30 -22.70 4&.00 2.90 10.24 10.1& Average
12 1.00 35.40 -20.60 56.00 15.00 10.24 10.16 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR272102-02E

. . Temperature : 22~25°C
Test Engineer : [Lily : =
Relative Humidity : |50~55%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2023-06-07
100
90
80
70
60 | FCC 15E_aP
50 | FCC 15E_AVG
40 b
304
1
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : COO0l1-5Z
Condition: FCC 15E QP LISN_20230420_N NEUTRAL
Over Limit Read LISN Cakle
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.15 26.39 -29.61 56.00 5.80 10.46 10.13 Average
2 0.15 43.49 -22.51 6€6.00 22.9%0 10.46 10.13 gp
3 0.17 24.56 —-30.30 54.86 4.00 10.42 10.14 Average
4 0.17 42.66 -22.20 €4.86 22.10 10.42 10.14 gF
5 0.21 27.50 -25.90 53.40 7.00 10.35 10.15 Average
6 * 0.21 43.60 -19.80 63.40 23.10 10.35 10.15 @P
7 0.26 23.87 -27.51 51.38 3.40 10.32 10.15 Average
3 0.26 28.47 -22.91 €1.38 18.00 10.32 10.15 gF
9 0.33 20.13 -29.31 49.44 -0.30 10.27 10.1€ Average
10 0.33 36.53 -22.91 59.44 16.10 10.27 10.16 @p
11 0.99 23.50 -22.50 46.00 3.10 10.24 10.1€ Average
12 0.99 35.90 -20.10 56.00 15.50 10.24 10.16 oF
Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)

Sporton International Inc. (Sh
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003

enZhen)

Page Number
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s=aranas. FCC RF Test Report Report No. : FR272102-02E

Appendix C. Radiated Spurious Emission

Relative Humidity : 50%

Test Engineer : Reid Huang
Temperature : 20~22°C

Radiated Spurious Emission Test Modes

Mode Band FGal-rl]zd) Modulation Channel | Frequency ‘ gg:z ‘ RU ‘ Remark
Mode 57 U-NII-3 5.725-5.85 802.11a 149 5745 6Mbps - -
Mode 58 = U-NII-3 5.725-5.85 802.11a 157 5785 6Mbps - -
Mode 59 = U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps - -
Mode 60  U-NII-3 5.725-5.85 802.11ax HE20 149 5745 MCSO Full RU -
Mode 61  U-NII-3 5.47-5.725 802.11ax HE20 149 5745 MCSO RU26/0 -
Mode 62  U-NII-3 5.47-5.725 802.11ax HE20 149 5745 MCSO0 RU52/37 -
Mode 63 = U-NII-3 5.725-5.85 802.11ax HE20 149 5745 MCS0  RU106/53 -
Mode 64  U-NII-3 5.725-5.85 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 65  U-NII-3 5.725-5.85 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 66 = U-NII-3 5.725-5.85 802.11ax HE20 165 5825 MCSO RU26/8 -
Mode 67 = U-NII-3 5.725-5.85 802.11ax HE20 165 5825 MCSO0 RU52/40 -
Mode 68 = U-NII-3 5.725-5.85 802.11ax HE20 165 5825 MCSO | RU106/54 -
Mode 69  U-NII-3 5.725-5.85 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 70 U-NII-3 5.725-5.85 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 71 = U-NII-3 5.725-5.85 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 73 | U-NII-3 5.725-5.85 802.11ax HE80 155 5775 MCSO0 Full RU LF

Sporton International Inc. (ShenzZhen) Page Number : C1 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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saronas. FCC RF Test Report

Report No. : FR272102-02E

Summary of each worse mode

Mode Modulation Ch. (T\;Iﬁg) (dlléi(/ellm) (dIE_,iunc/i/tm) M(%rg)in Pol. Z?/Zk Result | Remark

802.11a 149 5648.72 52.85 68.30 -15.45 H Peak Pass |Band Edge

> 802.11a 149 17235.00 50.98 68.30 -17.32 1V Peak Pass | Harmonic

802.11a 157  5932.51 52.41 68.30 -15.89 H Peak Pass |Band Edge

>8 802.11a 157 17355.00 52.04 68.30 -16.26 \% Peak Pass | Harmonic

802.11a 165 | 5937.88 52.68 68.30 -15.62 H Peak Pass |Band Edge

> 802.11a 165 17475.00 52.36 68.30 -15.94 \% Peak Pass | Harmonic

802.11ax HE20 | 149 5619.29 52.96 68.30 -1534  H Peak Pass |Band Edge

*0 802.11ax HE20 | 149  17235.00 52.08 68.30 -16.22 | H Peak Pass | Harmonic

802.11ax HE20 149 5641.76 51.41 68.30 -16.89 H Peak Pass Band Edge

o1 802.11ax HE20 149 - - - - - - - Harmonic

802.11ax HE20 | 149 5606.09 51.05 68.30 -17.25 |V Peak Pass |Band Edge

62 802.11ax HE20 149 - - - - - - - Harmonic

802.11ax HE20 149 5632.92 50.71 68.30 -17.59 H Peak Pass Band Edge

o 802.11ax HE20 | 149 - - - - - - - Harmonic

802.11ax HE20 157 @ 5929.54 52.96 68.30 -15.34 H Peak Pass Band Edge

o4 802.11ax HE20 | 157 | 17355.00 53.33 68.30 -1497 |V Peak Pass | Harmonic

802.11ax HE20 165 5948.13 53.49 68.30 -14.81 H Peak Pass |Band Edge

o 802.11ax HE20 165 | 17475.00 52.37 68.30 -15.93 \% Peak Pass | Harmonic

802.11ax HE20 165 | 5930.63 51.59 68.30 -16.71 H Peak Pass |Band Edge

o 802.11ax HE20 165 - - - - - - - Harmonic

802.11ax HE20 165 | 5934.50 51.53 68.30 -16.77 H Peak Pass |Band Edge

o 802.11ax HE20 165 - - - - - - - Harmonic

802.11ax HE20 165 5927.13 50.76 68.30 -17.54 H Peak Pass |Band Edge

o 802.11ax HE20 165 - - - - - - - Harmonic

802.11ax HE40 151 | 5651.00 56.12 69.04 -12.92 H Peak Pass |Band Edge

o 802.11ax HE40 151 17265.00 51.80 68.30 -16.50 H Peak Pass | Harmonic

802.11ax HE40 159 | 5944.73 54.76 68.30 -13.54 H Peak Pass |Band Edge

70 802.11ax HE40 159 17385.00 51.29 68.30 -17.01 H Peak Pass | Harmonic

802.11ax HE80 155  5643.40 60.16 68.30 -8.14 H Peak Pass |Band Edge

& 802.11ax HE80 | 155  17325.00 51.65 68.30 -16.65 H Peak Pass | Harmonic
73 802.11ax HES8O0 155 30.97 25.79 40.00 -14.21 \% Peak Pass LF

Sporton International Inc. (ShenzZhen) Page Number : C2 of C52

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
Pol. Horizontal Fundamental
o pLevel dBuVim) Dite: 4347 . vl Vi) e 20230547
b PERR_BETEA_T0-2% 14
125 / 15
1
1050 e
1080
i5
L i35
L |
I o e s 0 PART 15,407
T S N — M
525 LM i
Peak 0 ‘
15 30
115
5600 5620, 5658, 5647, 5716 5145
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1SR SLES B0 -I5.45 410 M B3 BT A1 154 PEKC Freg Level Line (dB) Level Factor Loss Factor Renark
2SS0 SLD3 6321709 ALAT M3 840 BT A7 154 PEAK -
3 OSTION9 65.36 11057 -45.20 5519 488 865 336 A7) 154 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 ST2.B0 7289 114.90 -2.01 6270 34.89 B.66 3.6 173 154 PEAK 1SS0 11113 oo woeeee 100.79 %94 8.5 335 173 15 PEMC
- Lol i) Date: 20230547
1225
1050 :
i35
100
PART 15407 AV
=== e s e e s B
Avg Blank L il
B0
115
1500 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 STS.00 10077 -oeev -eeeee 9.40 .95 8.7 335 173 150 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C3 of C52
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57
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
Pol. Vertical Fundamental
o pLevel dBuVim) Dite: 4347 . vl Vi) e 20230547
b PERR_BETEA_T0-2% 14
125 / 15
1050 e
1150 !
i5
i35
(] 4
I e e s I PART 16,407
o b g Ewdmwwmmwwma
525
- T —
Peak MWWW
15 B0
115
5600 5620, 5658, 5647, 5716 5145
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1S 5055 6B -7T5 M98 M6 829 BB B 15 PEN Freg Level Line (dB) Level Factor Loss Factor Renark
2 SESLA9 49.86 69.08 -19.32 40.10 M3 840 BT 38 165 PEAK -
3 OSTBL7Y 52.95165.70 -52.75 42.88 34.84 859 3336 358 185 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 ST.9 68.15 117.55 49.49 57.05 34.89 B.67 3.6 3B 185 PEAK 1 ST5.00 10417 oo -oeeee 9386 .93 8.3 335 3 185 PEAK
- Lol i) Date: 20230547
1225
1080
1
i35
100
PART 15407 AV
== == ——
Avg Blank [
30 W
115
1500 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 SH5.00 95.68 oo -eeee §5.30 .94 875 3335 35 185 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C4 of C52
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57

Mode Harmonic

U-NII-3_5.725-5.85_802.11a_CH149_5745MHz

Pol. Horizontal Vertical

.. Lol Vi) Date: 2023-05-09 .. Lol (Vi) Date: 2023-05-09
1225 1225

1080 104

i3 5

PART 15.407 PART 15407
) S 8 0 R S S S B o S I 0
PART 15.407 AVG PART 15.407 AVG
5= T R E _ Ry =t i AT
Peak WWMWW WWWWW
30 30
Avg
115 115
B0 8800, 1100, 13400, 18700, 18000 500 8800, 100, 13400, 18700, 18000
Frequency (W) Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Renark
Midin B G B B B o deg Midain B B B & B dg
1 1149900 49.95 74.00 -24.05 55.57 3858 13.71 5791 --- - Peak 1 1149000 50.26 74.00 -23.7¢ 55.88 38.58 13.71 5791 --- - Peak
2 17235.00 50.42 68.30 -17.88 £9.43 41.09 16.53 56.83 --- -~ Pesk 1 17235.00 50.98 68.30 -17.32 49.99 41.29 16.53 56.83 --- - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C5 of C52
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
Pol. Horizontal Fundamental
o pLevel dBuVim) Dite: 4347 . vl Vi) e 20230547
b PERR_BETEA_T0-2% 14
125 15
1
1050 e
1080
§5
i35
(1 S——
I I e s I PART 15,407
Ry 1.3 s
3 W
Peak 0
15 30
115
5600 5637. 5674, 511, 5748, 5185
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 SO0 SLE6 GBD-I6.60 OLO5 ML 837 BT 197 1% PEAC Freg Level Line (dB) Level Factor Loss Factor Renark
2 565014 49.80 G800 -18.60 40.04 .73 840 BT 197 156 PEAK -
3 OSTAL20 52.16 165.54 -53.38 42.09 34.84 859 336 197 156 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 ST.05 52.70 11137 -S8.67 42.52 34.88 B.66 3.6 197 156 PEAK 1 5785.00 110.83 <o -ooe- 100.3 .03 8.91 3.3 197 156 PEM
- Lol i) Date: 20230547
1225
150 1
i35
100
e e MEATAG
Avg Blank W/_,,_,w_’—-——JL_ﬁ\,_
B0
115
1500 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5785.00 10036 ----o -oeees 976 3503 8.91 3334 197 156 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C6 of C52
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samran . FCC RF Test Report Report No. : FR272102-02E

Pol. Horizontal Fundamental

Lol i) Dt 0230547

700 W\% "REAK_BE(B4)_16-14
MWM“H s PRI S
350
Peak Blank
1
5785 5818, 5851, 5884 5017, 5950
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dw dB/m dB B o deg

5854.63 51.78 111.64 -59.86 41.86 35.18 B8.87 33.33 197 156 PEAK
5874.93 52.36 105.22 -52.80 4L.62 5.2 8.83 3333 197 136 PEAK
5924.92 51.39 68.26 -16.87 40.59 35.33 8.79 33.32 197 156 PEAK
5032.51 52.41 68.30 -15.89 41.60 35.35 B8.78 33.32 197 156 PEAK

PRV

Sporton International Inc. (ShenzZhen) Page Number : C7 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003



SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
Pol. Vertical Fundamental
o pLevel dBuVim) Dite: 4347 . vl Vi) e 20230547
b PERR_BETEA_T0-2% 14
1225 1225
1050 e i
1080
875
i35
00
I e s I PART 15,407
sz‘slﬂtm-er‘ i 41 Qun ot " 3»« I} “i»_u
525
%0 [T
Peak MWWWWW
15 B0
115
5600 5637. 5674, 511 5748, 5785
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1S5 ST B -150 M98 MT 838 BT T U7 PEKC Freg Level Line (dB) Level Factor Loss Factor Renark
2 SeSLA3 5058 69.36 (18T 40.82 M3 840 BT 3T 17 PEAK -
3 STALOL 49.65165.08 -55.83 3.5 34.84 859 336 367 178 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STI.67 48.94 110.95 -62.01 38.76 3488 B.66 3.6 367 178 PEAK 1 5785.00 105.46 oo --eee- 9.9 .02 8.88 3. W 178 PE
. Lol #alin) Date: 20230547
1225
1080 i
i35
100
PART 15407 AV
=== === —— =
Avg Blank MWA“\—) ]
B0
115
1500 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark

1 5785.00 96.62 ------ ------ 86.02 35.83 8.91 33.34 367

dw difm B B o deg
178 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

Pol.

Vertical

Fundamental

Peak

PRV

, Lol (Bulim)

Date: 20230547

700

"REAK_BE(B4)_16-24

YW YR

5785 5818, 5851,
Frequency (MHz)

Linit Margin Read  Ant Cable Preamp
Freq Level Line (dB) Level Factor Loss Factor

5911,

MHz dBuv/m dBuv/m dw do/m B dB
5853.64 53.07 113.90 -60.83 42.35 35.18 8.87 3.3
5873.61 51.94 105.59 -53.65 41.20 35.22 8.85 3.3
5924.43 50.38 068.62 -18.24 39.58 35.33 B8.79 3B}
5945.88 52.00 68.30 -16.30 41.17 35.38 8.76 33.31

178 PEAK
178 PEAK
178 PEAK
178 PEAK

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003
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58

Mode Harmonic

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz

Pol. Horizontal Vertica
.. Lol Vi) Date: 2023-05-08 .. Lol (Vi) Date: 2023-05-08
1225 1225
1080 104
i3 5
PART 15.407 PART 15407
) S 8 0 R S S S B o S I 0
PART 15,407 AVG PART 15,407 AVG
L R T et Ry e e i e
Peak
30 0
Avg
115 115
B0 8800, 1100, 13400, 18700, 18000 6500 8800, 100, 13400, 18700, 18000
Frequency (W) Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Renark
Midin B G B B B o deg Midain B B B & B dg
1 11570.00 49.38 74.00 -24.62 54.91 38.68 13.70 57.91 --- - Peak 1 1057000 50.13 74.00 -23.87 55.66 3B.68 13.70 5791 --- - Peak
2 17355.00 50.47 68.30 -17.83 £9.58 41.34 16.50 56.95 --- -~ Pesk 1 17355.00 52.04 68.30 -16.26 51.15 41.34 16.50 56.95 ---  --- Pesk
Sporton International Inc. (ShenzZhen) Page Number : C10 of C52
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59

Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 4347 . vl Vi) e 20230547
125 15
1
1050
1080
§5
i35
700 PEAK_BE(B4)_16-24
1 : [} N I e s 1 PRT 15,407
525! P okt .
525
Peak 0
115 0
115
5825 5850, 5475, 5900, 5925, 5950
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linit Margin Read  Ant Cable Preamp APos TPos
1 OSSAE SB96 LGS SL60 MM BAE BT B3 A 132 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
1S4 S5.A2105.04 502 M8 B2 845 BB W78 152 PEAK -
3 5OM.88 52.67 68.29 -15.62 4187 35.33 879 B A7 150 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 593788 52.68 68.30 -15.6 4186 35.36 8.7 331 1B 152 PEAK 1 5825.00 110,49 oo -oeeee 100.81 .01 891 3.3 1B 152 PEMC
- Lol i) Date: 20230547
1225
1050 :
i35
100
PART 15407 AV
=== e e e e s e S
Avg Blank
B0
115
U
1000 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5825.00 10,91 oo -oeeee 9.2 5.3 8.99 333 1B 152 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C11 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E
59
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
Pol. Vertical Fundamental
P Date: 4347 . vl Vi) e 20230547
125 15
1050
1550 !
i5
i35
700 PEAK_BE(B4)_16-24
N | e s I PART 15,407
oY 1 ! ’ i '
| o " S L i ot Aol
525 =
Peak 30 MMWWMW
15 B0
115
5825 5850, 5475, 5900, 5925, 5950
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 SBSA6 5060 LGS 5105 4.8 BB BT B3 D 186 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2 OSBAS0 5218 15.34 5.6 AL B2 885 BB 360 196 PEAK -
3 595.00 50.96 68.20-17.24 40.16 35.33 879 B2 360 185 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 592663 5189 68.30 -16.41 4108 35.34 8.9 3.2 360 186 PEAK 1 5825.00 10448 oo -eeee 93.76 35.00 8.92 3.3 360 186 PEK
- Lol i) Date: 20230547
1225
1080
1
i35
100
PART 15407 AV
=== m= = ——
Avg Blank L_,_\____
B0
115
1500 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 582500 95.50 oo -oeeee B.83 .01 891 330 360 185 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C12 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

59

Mode Harmonic

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

Pol. Horizontal Vertical

.. Lol Vi) Date: 2023-05-09 .. Lol (Vi) Date: 2023-05-09
1225 1225

1080 104

i3 5

PART 15.407 PART 15407
) S 8 0 R S S S B o S I 0
PART 15.407AVG PART 15.407AVG
5= TR j\ﬂ Ry T T —— ?\m
Peak bty st 4
30 30
Avg
115 115
B0 8800, 1100, 13400, 18700, 18000 500 8800, 100, 13400, 18700, 18000
Frequency (W) Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Renark
Midin B G B B B o deg Midain B B B & B dg
1 10650.00 49.14 74.00 -24.86 54.60 3878 13.69 57.93 --- - Peak 1 1065000 50.38 74.00 -23.62 55.84 3B.78 13.69 57.93 --- - Peak
2 17475.00 51.14 68.30 -17.16 50.35 41.39 16.47 57.07 --- -~ Pesk } 17475.00 52.36 68.30 -15.94 51.57 41.39 16.47 57.07 --- - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C13 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003
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60
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz
Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2% 14
125 / 15
1
1050 e
1080
i5
i35
L 5
I I e s I PART 15,407
71 S R
525 L‘mwmw
Peak 0
15 30
115
5600 5620, 5658, 5647, 5716 5145
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 SO 5.9 601530 4.0 M6 828 BJE M0 180 PEAC Freg Level Line (dB) Level Factor Loss Factor Renark
2 SESLG4 SLAT G067 -17.00 ALAL M3 840 BT 200 169 PEAK -
3 OSTATA5 629111000 -47.18 52.74 3488 865 3336 200 169 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 ST.79 65.20 112.59 -47.39 55.01 34.89 B.66 3.6 200 169 PEAK 1SS0 110,14 oo -eeeee 100.83 %93 873 335 200 169 PEM
- Lol i) Date: 2023.05-29
1225
150 1
i35
100
PART 15407 AV
=== === ——
Avg Blank L,-\,.._
30
115
1500 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 ST5.00 10025 oo -eeeee 988 .95 8.7 3335 200 169 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C14 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

60

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz

Pol. Vertical Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2%
1225 / 1225
1050 e 1
1080
875
i35
e
¥ g o T e s O PRT 15407
T o U, WU
25 N——
Peak 0
15 30
115
5600 5629, 5658, 5687. 5116 5745
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1 S99 LA BB -I6.40 453 MGE 832 BT 40 198 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2SS0 5243 G853 -16.40 4237 M3 840 BT 40 198 PEAK -
3 STI8.90 59.24 110.00 -51.25 49.07 3488 865 3336 400 198 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STI.06 5839 110.94 -52.55 48.21 34.88 B.66 3.6 400 198 PEAK 1 5745.00 19659 oo ----o- %.28 34.93 8.73 335 400 198 PEAK
- Lol i) Date: 2023.05-29
1225
1080 i
i35
100
PART 15407 AVG
=== e B e B S
Avg Blank R
30
115
U
1000 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 SHS.00 97.85 oo -eeee §1.48 .95 8.77 335 400 198 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

60

Mode Harmonic

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz

Pol. Horizontal Vertical
.. Lol Vi) Date: 2023-05-09 .. Lol (Vi) Date: 2023-05-09
1225 1225
1080 104
i3 5
PART 15.407 PART 15407
) S 8 0 R S S S B o S I 0
PART 15,487 AVG PART 15.407 AVG
5= e st e NQ i Ry S ST T sl BW.E
Peak S
30 0
Avg
115 115
B0 8800, 1100, 13400, 18700, 18000 500 8800, 100, 13400, 18700, 18000
Frequency (W) Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Renark
Midin B G B B B o deg Midain B B B & B dg
1 11499.00 49.19 74.00 -24.71 54.91 3858 13.71 5791  --- - Peak 1 1149000 49.24 74.00 -24.76 54.8 38.58 13.71 5791 --- - Peak
2 17235.00 52.08 68.30 -16.22 51.09 41.29 16.53 56.83 --- -~ Pesk 1 17235.00 50.19 68.30 -18.01 49.30 41.29 16.53 56.83 --- -~ Pesk
Sporton International Inc. (ShenzZhen) Page Number : C16 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

61

Mode Band Edge

U-NII-3_5.47-5.725_802.11ax HE20_CH149_ RU26/0_5745MHz

Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 20230605 . vl Vi) De: 20230647
b PERR_BETEA_T0-2%
128 1225
/ ; 1
1050 e
1080
i5
i35
L
3 N e e s I PART 15,407
58 12 4
525
350 Minebicisb b, it ‘WW"W&‘
Peak bR
15 30
115
5600 5620, 5658, 5647, 5716 5145
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1 SLT6 SLAL BBD U680 OLT0 ML BT BT 25 166 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2565249 50.32 70.05 -19.83 40.58 M4 81 BT 25 166 PEAK -
3 OSTELOA 53.71165.74 -5.03 43.60 3484 859 336 255 166 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 5TN0.06 49.84 110.94 -61.19 30.66 34.88 B.66 3.6 255 166 PEAK 1 57500 115,19 oo -oeeee 10492 W9 BJL 335 25166 PEM
- Lol i) Date: 2023-06.0
1225
1
1080
i35
100
PART 15407 AV
=== == —— T
Avg Blank
B0
115
U
1000 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5745.00 108.47 ----o -eees 9.20 .91 8.1 3335 255 166 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C17 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

Mode Band Edge
U-NII-3_5.47-5.725_802.11ax HE20_CH149 RU26/0_5745MHz
Pol. Vertical Fundamental
o pLevel dBuVim) Date: 20230605 . vl Vi) De: 20230647
b PERR_BETEA_T0-2% 14
123 125
/ ,
1
1050 "
1050
815
i75
700
I e e s I PART 16,407
sz‘swm-:-j ety A‘.Nwamwmwf b “‘UJ
%0 a3 (LI N TR
Peak \
15 B0
115
5600 5629, 5658, 5647, 5716, 5145
Frequency (MHz)
1500 0. 00, 4600, 500, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 OSH479 31 630899 WT7 M6 827 BB M0 16 PEM Freq Level Line (dB) Level Factor Loss Factor Remark
2 OSES0.03 4745 68.32 -20.87 3769 M3 840 BT 400 163 PEAK -
3570092 48.59 165.06 -56.87 38.52 .84 859 336 400 183 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STN.64 49.40 112.6 -62.86 30.21 4.8 B.66 336 400 183 PEA 1 575.00 110,28 - ----- 100.01 490 871 33.35 460 183 PEM
- Lol i) Date: 20230606
1225
1050 1
i75
100
PART 15.407 AVG
=== e ST e e
Avg Blank

115

350M

100 20, 0. 4500, 5800, 000

Frequency (MHz)

Linit Margin Read  Ant Cable Preamp APos TPos

Freq Level Line (dB) Level Factor Loss Factor Remark

dw difm B B o deg

1 5745.00 103.54 ------ ------ 93.77 34.91 8.1 33.35 400 183 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Page Number : C18 of

C52




SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

62
Mode Band Edge
U-NII-3_5.47-5.725_802.11ax HE20_CH149 RU52/37_5745MHz
Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 20230605 . vl Vi) De: 20230647
b PERR_BETEA_T0-2% 14
128 1225
/ ' 1
1050 e
1080
i5
i35
L
. I I e s I PART 16,407
55 o 3
Aty il \?A"‘A“M Al N ol e b
525
Peak 0 ,
15 30
115
5600 5620, 5658, 5647, 5716 5145
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 OSHET 0.8 6D -84 204 M B3 BT 5 167 PN Freg Level Line (dB) Level Factor Loss Factor Renark
2565090 49.23 689 -19.73 .47 M3 840 BT 265 167 PEAK -
3 STA208 5053 165.78 -54.25 4146 34.84 859 336 265 167 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STI50 55.00 111.93 -56.93 4481 34.89 B.66 3.6 265 167 PEAK 1 5745.00 11356 ----o -eeee 11305 W9 87 B3 A5 167 PEM
- Lol i) Date: 2023-06.0
1225
1
1080
i35
100
e e MEATAG
Avg Blank MJ/_ANJL__,
30
115
1500 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 ST5.00 105.74 <o -oeeee %5.43 M9 8.73 335 25 167 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C19 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E
62
Mode Band Edge
U-NII-3_5.47-5.725_802.11ax HE20_CH149 RU52/37_5745MHz
Pol. Vertical Fundamental
o pLevel dBuVim) Date: 20230605 . vl Vi) De: 20230647
b PERR_BETEA_T0-2% 14
128 1225
/ ,
1050 e i
1080
875
i35
00
g | I 1 s s | PRT 15417
58| ? Iy
T R e R A s
* M, A e
Peak 350 WWWWW
15 B0
115
5600 5629, 5658, 5687. 5116 5745
Frequency (MHz)
1500 0. 00, 4600, 500, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 SE6.09 SLES 6RD-7.05 OLS6 WGP B4 BB A0 185 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2 6075 47.68 6R.86 2108 3792 M3 B0 BT 4 185 PEAC I ————
3 ST06.43 50.95 107.00 -56.04 40.86 34.85 B.61 3335 400 185 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STN.06 4837 110.34 62.57 3819 .88 B.65 3.6 409 185 PEAC 1 574500 107.88 -----v -oooes 9.5 WG 873 335 480 185 PEAC
. Level dBulin) Date: 20230606
1225
1050 1
815
04
PART 15.407 VG
L= S ST IS
Avg Blank Wu____m
3.
115
1000 2200, 0. 4500, 5800, 7000
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wi ol Ve Bl dm B B m  deg

B9.64 34.93 B.73 3335

400 185 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Page Number

1 C20 of C52




s=aranas. FCC RF Test Report Report No. : FR272102-02E
63
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149 RU106/53_5745MHz
Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 20230605 . vl Vi) De: 20230647
b PERR_BETEA_T0-2% 14
125 / 15 1
1050 e
1080
i5
i35
i1 S S —— 4
I I e s 0 PART 16,407
55 1 2 —
Mt gl s
Peak 0
15 B0
115
5600 5620, 5658, 5647, 5716 5145
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1SR STl BT MLOG MG 833 BT %9 170 PN Freg Level Line (dB) Level Factor Loss Factor Renark
2 OSESLE2 4944 60.50-20.06 30.68 M3 840 BT 259 170 PEAK -
3570034 515816530 -5.72 4152 .84 858 336 259 170 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 57340 67.5 118.54 -51.00 57.34 34.89 B.67 336 259 170 PEAK 1SS0 113,78 oo -oeeee W47 W9 BT BB 170 PEM
- Lol i) Date: 2023-06.0
1225
1150 !
i35
100
PART 15407 AV
== s ——
Avg Blank
35.0W
115
1500 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5745.00 104.20 ----o --eees 93.93 .91 8.1 3335 259 170 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C21 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

63

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_RU106/53_5745MHz

Pol. Vertical Fundamental
o pLevel dBuVim) Date: 20230605 . vl Vi) De: 20230647
b PERR_BETEA_T0-2%
1225 / 1225
1
1050 e
1080
875
i35
M | PRT 15417
o 1 ) 1 S A0 S i o | 5 :
: 2
Koo o wh' el % o
%0 : Wbl b
Peak
15 B0
115
5600 5629, 5658, 5687. 5116 5745
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1SR BB G945 BA9 MG 833 BT M0 191 PEK Freg Level Line (dB) Level Factor Loss Factor Renark
2 SES0.6L 4730 G875 2145 LA M3 840 BT 40 191 PEAK -
3 OSTAT.60 54.30 1003 -55.83 4413 3488 865 3336 400 191 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 57499 68.93 122.18 -53.25 SBT3 34.89 B.67 3336 400 191 PEAK 1 5745.00 109,18 ----o -eeee WET M9 873 335 40 191 PEAK
- Lol i) Date: 2023-06.0
1225
1080 1
i35
100
e e MEATAG
Avg Blank lh*g___w
350 W
115
U
1000 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5745.00 100.18 <o -eee- §9.87 .93 873 3135 400 191 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C22 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

64

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz

Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2%
125 15
1
1050 e
1080
§5
i35
700
g I I e s I PART 16,407
sg ! TN N NN O -
a3 W
Peak 0
15 B0
115
5600 5637. 5674, 511, 5748, 5185
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1 S0.55 LA BB -I6ET ML9 M6 B35 BJE 145 167 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2 S6S0.69 49.88 GA.BL-18.03 4012 M3 840 BT 146 167 PEAK -
3 ST00.27 52.87165.28 -5.41 42.81 .84 858 336 146 167 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STI44 5295 11179 -58.84 4277 34.88 B.66 3.6 146 167 PEAK 1 5785.00 110.63 o -oee- 100.11 .00 8.8 33.35 16 167 PEM
- Lol i) Date: 2023.05-29
1225
1080 1
i35
100
e e MEATAG
Avg Blank K\_ﬂw
B0
115
U
1000 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 S785.00 100,17 oo -oeeee 952 3503 8.91 3.3 M6 167 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C23 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




samran . FCC RF Test Report

Report No. : FR272102-02E

Pol. Horizontal

Fundamental

, Lol (Bulim)

Date: 2023-05-29

o .

700 A

"REAK_BE(B4)_16-24

34

Peak

5785 5818,

Freq Level Line (dB) Level Factor

MHz dBuv/m dBuv/m d8wv  dg/m
5854.80 52.35 111.27 -58.92 41.63 35.18
5874.27 52,38 105.41 -53.03 41.64 35.22
5924.43 51.93 68.62 -16.69 41.13 35.33
5929.54 52.96 68.30 -15.34 42.16 35.34

PRV

5851, 5884,
Frequency (MHz)

Linit Margin Read  Ant Cable Preamp

Loss Factor

8.87 3.3
8.8 3.3
879 1.3
8.78 3.2

5911, 5950

167 PEAK
167 PEAK
167 PEAK
167 PEAK

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Page Number 1 C24 of C52




s=aranas. FCC RF Test Report Report No. : FR272102-02E

64

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz

Pol. Vertical Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2%
1225 1225
1050 e
1050 ’
875
i35
00
I | e s I PART 15,407
52§ ! Sl by il mya .4..,.\_4 ot YR prm|
7k SRR
Peak 350 W
15 B0
115
5600 5637. 5674, 511, 5748, 5785
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1SR S04 BRD 7B 4.9 MG B BJE M0 3 PEN Freg Level Line (dB) Level Factor Loss Factor Renark
2SS0 4847 6800 -19.93 3BL M3 840 BT 200 336 PEAK -
3 STE3.23 50.60 10611 -55.51 40.52 3485 859 336 200 336 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STI.07 49.95 110.95 -61.00 30.77 3488 B.66 3.6 200 33 PEAK 1 578500 98.54 oo -eeee .90 1.3 891 33 M0 36 PEC
- Lol i) Date: 2023.05-29
1225
1080
1
i35
100
e e MEATAG
Avg Blank L___ﬁw
B0
115
U
1000 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5785.00 8B.64 oo -eee- T804 3503 891 330 00 336 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C25 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




samran . FCC RF Test Report Report No. : FR272102-02E

Pol. Vertical Fundamental
Lol B Date: 202305-29
s |
s
i L “PEAN_BE(B4)_16-4
Sy 1 4
1
Peak t Blank
1
5785 518, 5850, 584, 5917 5050
Frequency (MHz)

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m B dB/m B & o
5854.47 51.33 112.02 -60.69 40.61 35.18 8.87 33.33 200
5873.94 50.56 105.50 -34.94 39.82 35.22 6.85 33.33 200 336 PEAK
5024.76 50.52 68.38 -17.86 39.72 35.33 &.79 3.1 00
5948.52 51.78 68.30 -16.52 40.94 35.39 B8.76 3331 200

PRV

Sporton International Inc. (ShenzZhen) Page Number 1 C26 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003



saronas. FCC RF Test Report

Report No. : FR272102-02E

Mode Harmonic
U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz
Pol. Horizontal Vertical
.. Lol Vi) Date: 2023-05-08 .. Lol (Vi) Date: 2023-05-08
1225 1225
1080 104
i3 5
PART 15.407 PART 15407
100 04
PART 15,407 AVG PART 15,417 AVG
525 e T ! 525 = ——
Peak
30 0
Avg
115 115
B0 8800, 1100, 13400, 18700, 18000 500 8800, 100, 13400, 18700, 18000
Frequency (W) Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Renark
Midin B G B B B o deg Midan B W Bl B B @ e
1 10570.00 49.59 74.00 -24.41 55.12 38.68 13.70 57.91 --- - Peak 1 11570.00 49.46 74.00 -24.34 34.99 38.68 13.70 37.91 --= Peak
2 17355.00 52.67 68.30 -15.63 51.78 41.34 16.50 56.95 ---  --- Pesk 1 17355.00 53.33 68.30 -14.97 52.44 41.34 16.50 56.95 --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C27 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E
65
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz
Pol. Horizontal Fundamental
P Date: 0230528 . vl Vi) Die: 20230528
125 15
1
1050
1080
§5
i35
0 ! PEAK_BE(B4)_15.24
2 g | N 1 s s [ PART 15,407
55 sttt sl
% 05 AN e
Peak ‘
15 30
115
5825 5850, 5475, 5900, 5925, 5950
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 OSSLE 6.5 URTB 9.5 RS BT 888 B3I 15 182 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2 586525 59.59 17.93 -48.34 4.8 35.20 886 3B 158 162 PEAK -
3 SOM.63 5159 68.08 -16.89 40.79 35.33 879 B A58 160 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 50813 53.49 68.30 -14.81 42.65 35.39 B.76 331 158 162 PEAK 1 5825.00 113.37 -oeo -oeeee 100.69 5.0 8.9 3.3 158 162 PEM
- Lol i) Date: 2023.05-29
1225
1080 1
i35
100
PART 15407 AV
IR S
Avg Blank
30
115
1500 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5825.00 10074 oo -eeee 9.0 3.3 8.99 3333 1B 162 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C28 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

65

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz

Pol. Vertical Fundamental
P Date: 0230528 . vl Vi) Die: 20230528
1225 .
1054 1
1050
815
o5

PEAK_BE(B4)_16-24
| 0 T e 1611

£5 W
Peak 30 M

700

15 30
115
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1SRG AL 56N 6.9 BAE BT B3 W7 M PEK Freg Level Line (dB) Level Factor Loss Factor Renark
1 OSBAB 5219 165.37 5.8 ALAS B2 845 BB 397 200 PEAK -
] SOB.88 5174 69.63-17.29 40.94 35.33 879 B 397 200 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 SOT.8B 5264 68.30 -15.66 4183 35.34 B.79 3.2 37 201 PEAK 1 5825.00 105.74 oo -oeeee %5.05 5.1 8.91 3.3 W 201 PEK
- Lol i) Date: 2023.05-29
1225
1080
1
i35
100
PART 15407 AV
=== m= = ——
Avg Blank
B0
115
U
1000 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5825.00 95.60 ---o- --eeo- $.90 5.3 8.99 3333 397 201 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C29 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

65

Mode Harmonic

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz

Pol. Horizontal Vertica

.. Lol Vi) Date: 2023-05-09 .. Lol (Vi) Date: 2023-05-09
1225 1225

1080 104

i3 5

PART 15.407 PART 15407
) S 8 0 R S S S B o S I 0
PART 15.407AVG PART 15.407AVG
525 SR e A 525 TR e 2
Peak
30 30
Avg
115 115
B0 8800, 1100, 13400, 18700, 18000 500 8800, 100, 13400, 18700, 18000
Frequency (W) Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Renark
Midin B G B B B o deg Midain B B B & B dg
1 11650.00 48.86 74.00 -25.14 54.32 38.78 13.69 57.93 --- - Peak 1 1065000 49.% 74.00 -2.44 55.02 38.78 13.69 57.93 --- - Peak
2 17475.00 51.84 68.30 -16.46 51.05 41.39 16.47 57.97 --- -~ Pesk } 17475.00 52.37 68.30 -15.93 51.58 41.39 16.47 57.07 --- - Pesk
Sporton International Inc. (ShenzZhen) Page Number 1 C30 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E
66
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_RU26/8 5825MHz
Pol. Horizontal Fundamental
P Date: 20230606 . vl Vi) Date: 2023066
125 15 A
1050
1080
i15
i35
700 PEAK_BE(B4)_16-24
e s 0 PART 15,407
2§ S .
b
525
%0 W
Peak
15 30
115
5825 5850, 5475, 5900, 5925, 5950
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 OSSA6 5003 ULES -6LM NG BB BT B A5 166 PEAC Freg Level Line (dB) Level Factor Loss Factor Renark
2 S0 52.59 16576 -5.47 ALES B2 8.5 WP A5 166 PEAK -
3 OSOM.75 5130 68.38 -17.08 40.50 35.33 879 B 475 166 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 593.63 5159 68.30 -16.71 40.78 35.35 B.78 3.2 175 166 PEAK 1 5825.00 117.34 ---o -oeeee 106.64 3.4 8.8 3.3 175 166 PEM
- Lol i) Date: 2023-06.0
1225
I
1080
i35
100
PART 15407 AV
=== e e e e e S
Avg Blank WW
B0
115
1500 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5825.00 109,62 <o ------ 992 3514 8.89 3333 175 166 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C31 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

66

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_RU26/8_5825MHz

Pol. Vertical Fundamental
o pLevel dBuVim) Date: 20230606 . vl Vi) Date: 2023066
1225 1225
1
1050
1080
875
i35
00 PEAK_BE(B4)_16-24
g I e s I AT 15407
52‘5 1 xHIL'AIu‘ :wz " ‘i'ul'.‘ m“y»"‘ o “,1 y ™ 'l“' o .“.1'14‘ w“
525
%0 v Lo
Peak
115 il
115
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linit Margin Read  Ant Cable Preamp APos TPos
1SS0 49721090 608 N.00 B BT B M0 192 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2 STS.00 50.1015.20 -55.10 3036 .2 8.5 BB 40 192 PEAK -
3 OSOM.5 4871 GRT5 N0 3TO1 3533 B9 B 400 190 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 504013 5.8 68.30 -17.46 40.01 35.37 B.77 331 400 192 PEAK 1 5825.00 113.00 ----o -oeeee 10232 .04 8.8 333 40 192 PEMC
- Lol i) Date: 2023-06.0
1225
1080 1
i35
100
PART 15407 AV
=== e s e e B
Avg Blank ]
30
115
U
1000 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5825.00 105.29 ----o --eee- 9459 3514 8.89 3333 480 192 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C32 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E
67
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_RU52/40_5825MHz
Pol. Horizontal Fundamental
P Date: 20230606 . vl Vi) Date: 2023066
125 15 1
1050
1080
§75
i35
700 PEAK_BE(B4)_16-24
I | e s I PART 15,407
2 3 4 '
525 e
. ARl e oo s
Peak 0
15 B0
115
5825 5850, 5475, 5900, 5925, 5950
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1SS 0.7 LGB -G08 NS5 KA BT B A6 166 PEAC Freg Level Line (dB) Level Factor Loss Factor Renark
2 ST0.38 53.51106.00 -52.98 4278 3521 885 BB 476 166 PEAK -
3 OSOM.05 50.82 6875 -17.93 40.02 35.33 879 B 476 166 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 59350 5153 68.30 -16.77 4070 35.36 B.78 331 176 166 PEAK 1 5825.00 114.73 oo woeeee 10403 .03 8.9 3.3 16 166 PEM
L) Date 20230605
1225
I
1080
i35
100
PART 15407 AV
=== e e
Avg Blank H/_,VM_JL_”W
B0
115
1500 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5825.00 10643 ----o -oeee- %5.73 .03 8.99 3333 176 166 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C33 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

67

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_RU52/40_5825MHz

Pol. Vertical Fundamental
P Date: 20230606 . vl Vi) Date: 2023066
1225 1225
1
1050
1080
875
i35
00 PEAK_BE(B4)_16-24
g I | e s 0 PART 15,407
£25 I ! 34
ettt gt Mo s
%0 " L
Peak
15 30
115
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
U
1000 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linit Margin Read  Ant Cable Preamp APos TPos
1 OSBAT5 5236 ULY 5899 AL66 BB BT BB A0 200 PEM Freq Level Line (dB) Level Factor Loss Factor Remark
2 SBA8 50.36 105.23 S48 .62 B2 8.5 BB 40 200 PEAK -
3 OSOM.38 49.75 68.66-18.91 38.95 35.33 879 B2 400 200 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 592963 50.49 68.30 -17.81 30.68 35.35 B.78 3.2 400 200 PEAK 1 5825.00 112,08 ---vo -oeeee 10158 .03 8.9 3.3 40 200 PEM
- Lol i) Date: 2023-06.0
1225
1050 1
i35
100
PART 15407 AV
=== e e e e s e S
Avg Blank R
30
115
U
1000 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5825.00 100.73 oo -oeeee 9003 .03 8.99 3333 40 200 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C34 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_ RU106/54_5825MHz
Pol. Horizontal Fundamental
P Date: 20230606 . vl Vi) Date: 2023066
1225 1225 1
1050
1080
875
i35
700 PEAK_BE(B4)_16-24
) I I e s M PART 15,407
525 P T i
30 3 o b e
Peak
15 B0
115
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
1500 0. 00, 4600, 500, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 SES0E 5750 1L08 549 4667 BB BT BB A5 163 PEM Freq Level Line (dB) Level Factor Loss Factor Remark
7 S5O0 56.28 110.80 5452 £5.56 5.8 B.87 B3 A5 163 PEMK -
3 OSOM.63 50.36 6808 -18.02 390.56 35.33 879 B 475 163 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 SOTA3 SAT6 6830 -17.54 30.95 .34 B9 BN U5 163 PEAK 1 58500 114.09 - oo 9.3 5.5 8.9 33 U5 163 PEM
- Lol i) Date: 20230606
1225
1080 1
i35
100
PART 15407 AV
=== m= = ——
Avg Blank L_,_w
B0
115
1500 0. 00, 4600, 500, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark

dw difm B B o deg
1 5825.00 104.89 ------ ------ 94.19 35.14 B8.89 33.33 175 163 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Page Number

1 C35 of C52



s=aranas. FCC RF Test Report Report No. : FR272102-02E
68
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_RU106/54_5825MHz
Pol. Vertical Fundamental
P Date: 20230606 . vl Vi) Date: 2023066
1225 1225
1
1050
1080
875
i35
00 PEAK_BE(B4)_16-24
g I N e s I PART 15,407
28 ) m '3~ .4.“.””.
H N 25
%0 W
Peak WWMWWMWW’WMM
15 30
115
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T Bah B BN &h B & Linllit Vargin Read At Cable Preamp APos TPos
1 OSSAE 5090 LGS -60.66 2077 BAE BT B3 M0 2 PEN Freg Level Line (dB) Level Factor Loss Factor Renark
2 SRR SL29 1551 5422 40.55 B2 8.5 BB 40 203 PEAK -
3 SOB.00 50.19 69.67 -19.48 39.39 35.33 879 B2 400 203 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 592988 50.59 68.30 -17.71 30.78 35.35 878 3.2 400 203 PEAK 1 5825.00 108.94 ----o ----o- B4 B3 899 333 40 203 PEK
- Lol i) Date: 2023-06.0
1225
1080 f
i35
100
PART 15407 AV
=== e e
Avg Blank MLW
30
115
1500 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5825.00 100.55 oo ---o- §9.85 35.13 8.99 333 400 203 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C36 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




s=aranas. FCC RF Test Report Report No. : FR272102-02E

69

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH151_Full RU_5755MHz

Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2%
125 15
1050 e 1
1080
§5
i35
1
o ;
. W o et | I 11 Rl el s PR 15407
YL - fitpt it
525
Peak 0 gl
15 B0
115
5600 5631, 5662, 5693, 5T, 5755
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1 OSH SLED B -A S50 MG B3 BT M 16 PEK Freg Level Line (dB) Level Factor Loss Factor Renark
2 SESLO0 502 69.04 -12.92 46,36 M3 840 BT 78 161 PEAK -
3 OSTIS. TRSO 0.2 -36.73 6302 MA.88 865 336 78 161 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STA.03 69.15 110.69 -41.94 5807 34.88 B.66 3.6 178 161 PEAK 1 5755.00 110,60 ----o --eeo- 013 W95 877 B 1B 161 PEM
- Lol i) Date: 2023.05-29
1225
1050 "
i35
100
PART 15407 AV
=== e e e B S
Avg Blank
30
115
U
1000 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 S5755.00 99.50 oo -oeeee §9.19 3.93 873 335 178 161 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C37 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




samran . FCC RF Test Report Report No. : FR272102-02E

Pol. Horizontal Fundamental

Lol i) Date: 207305.29

w5
10 R“Mm B B 1524

Peak t Blank

5755 5194, 5911, 5950

5833, 5872,
Frequency (MHz)

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dw dB/m dB B o deg
5854.84 53.91 111.17 -57.26 43.19 35.18 8.87 33.33 178 161 PEAK
5873.76 55.45 105,55 -50.10 4471 35.22 6.85 33.33 178 161 PEAK
5024.65 52.80 68.46 -15.66 42.00 35.33 8.79 3.2 178 161 PEAK
5975.63 52.87 68.30 -15.43 42.86 35.34 8.79 332 178 161 PEAK

PRV

Sporton International Inc. (ShenzZhen) Page Number : C38 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003



s=aranas. FCC RF Test Report Report No. : FR272102-02E

69

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH151_Full RU_5755MHz

Pol. Vertical Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2%
1225 1225
1050 e
1150 f
875
i35
00 3
1 I s e s I PART 15407
L | i
525 A e
Peak 354 M
15 30
115
5600 5631, 5662, 5693. 514, 5755
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1 OSEBM SLA G -IAE MLl MT0 83 BT M0 190 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2 S6S0.84 SLT6 6892 -17.06 42.00 .73 840 BT 40 190 PEAK -
3 OSTISAL 67.06 110.27 -43.20 56.89 3488 865 3336 400 190 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STH.03 64.07 110.60 -47.00 53.89 34.88 B.66 3.6 400 190 PEAK 1 5755.00 103.91 oo -oeeee 93.49 3.97 8.80 3335 400 199 PEAK
- Lol i) Date: 2023.05-29
1225
1080
1
i35
100
PART 15407 AV
=== I e e e
Avg Blank
B0
115
U
1000 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1575500 9410 oo -eeee B0 395 877 3335 400 199 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C39 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




samran . FCC RF Test Report

Report No. : FR272102-02E

Pol. Vertical Fundamental

Lol i) Date: 202305-29

" |

ETilY w L\-\-‘-"""\-\.

815 \

00 b e BE(aa 154

My
M L 3 4
350
Peak Blank

1

5755 5T, 5472, 5, 550

Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dw dB/m dB B o deg
1 SBS4.84 5139 11107 -50.78 40.67 35.48 867 3.3 400 190 PEAK
2 SB4S4 5156 15.33 5.7 4082 /.2 B85 33 400 190 PEAK
3 OSOM.26 5156 6875 -17.09 40.76 35.33 879 BN 40 190 PEAK
4 5948.83 52.36 68.30 -15.94 41.52 35.39 8.76 33.31 408 190 PEAK
Sporton International Inc. (ShenzZhen) Page Number 1 C40 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




SPORTON LAB.

FCC RF Test Report

Report No.

1 FR272102-02E

Mode Harmonic
U-NII-3_5.725-5.85_802.11ax HE40_CH151_Full RU_5755MHz
Pol. Horizontal Vertica
.. Lol Vi) Date: 2023-05-08 .. Lol (Vi) Date: 2023-05-08
1225 1225
1080 104
i3 5
PART 15.407 PART 15407
100 04
PART 15,467 AVG PART 15.467 AVG
525 R T J 525 —— v
Peak
30 0
Avg
115 115
B0 8800, 1100, 13400, 18700, 18000 500 8800, 100, 13400, 18700, 18000
Frequency (WHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Renark
Midin B G B B B o deg Midain B B B & B dg
1 1151000 48.9% 74.00 -25.04 54.% 38.60 13.70 57.90 ---  --- Peak 1 11510.00 48.98 74.00 -25.02 34.58 38.60 13.70 37.90 --= Peak
2 17265.00 51.80 68.30 -16.50 50.83 41.31 16.50 56.86 ---  --- Pesk 1 17265.00 51.10 68.30 -17.20 50.13 41.31 16.52 56.86 --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C41 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003
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70

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH159_Full RU_5795MHz

Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2%
1225 / 1225
1
1050 e
1080
875
i35
0 hy
I e s I PART 15,407
12
o) -
525
Peak B Iy
15 30
115
5600 5639, 5678, 511 5756 5795
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1 ST 5.0 BB -I6.01 456 ML 838 BT 165 168 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2SS0 S2.01 6853 -16.52 42.25 M3 840 BT 165 168 PEAK -
3 STI3.69 65.00 109.03 -44.03 54.86 34.87 .63 3336 165 168 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 ST 63.66 111.52 -47.86 53.48 34.88 B.66 3.6 165 168 PEAK 1 5795.00 109,85 <o --ooe- 905 5.3 8.91 3.3 165 168 PEAK
- Lol i) Date: 2023.05-29
1225
1050 !
i35
100
PART 15407 AVG
=== e e e e e B S
Avg Blank
30
115
U
1000 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5795.00 98.74 oo -oeeee §8.10 35.05 8.93 3130 165 168 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C42 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




samran . FCC RF Test Report Report No. : FR272102-02E

Pol. Horizontal Fundamental

Lol i) Date: 207305.29

1 b\w ‘ -DEAK BE[BY)16.24

B "

Peak Blank

5795 5826. 5857. 5888, 5019, 5950
Frequency (MHz)

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dw dB/m dB B o deg
5854.99 59.67 110.83 -51.16 48.95 35.18 8.87 33.33 165 168 PEAK
5871.11 61.03 106,29 -45.26 50.29 35.22 8.85 33.33 165 168 PEAK
5024.89 53.05 68.28 -15.23 42.25 35.33 &.79 33.31 165 168 PEAK
5944.73 54.76 68.30 -13.54 43.92 3538 B8.77 3331 165 168 PEAK

PRV

Sporton International Inc. (ShenzZhen) Page Number 1 C43 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003



SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE40_CH159_Full RU_5795MHz
Pol. Vertical Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2% 14
125 / 15
1050 e
1150 1
i5
i35
700 3
y g N ) A s s [ PART 15407
19
525 i
525
Peak 3510 M
15 30
115
5600 5630, 5678, 511 5756, 5185
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T R Linllit Vargin Read At Cable Preamp APos TPos
1 SIS SL6D GRD-I6T0 OLO4 MG B34 BT MB 184 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2 SES0.3L 50.07 6853 -18.46 4031 M3 840 BT 38 194 PEAK -
3 OSTIS.5 6LA7109.47 -47.30 52.02 .87 B.64 3336 38 194 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 ST.02 6200 111.67 49.07 5182 34.88 B.66 3.6 318 194 PEAK 1 5795.00 104.00 ----o -oeeee 9338 1.5 8.93 3 M8 198 PEAK
L) Date: 20230529
1225
1080
1
i35
100
PART 15407 AV
=== == —
Avg Blank
30
115
1500 200, o, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 5795.00 93.87 oo -eeee B2 3.6 8.9 330 308 198 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C44 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




samran . FCC RF Test Report Report No. : FR272102-02E

Pol. Vertical Fundamental

Lol i) Date: 207305.29

10 M“w -DEAK BE[BY)16.24

Peak Blank

5795 5826. 5857. 5888, 5019, 5950
Frequency (MHz)

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dw dB/m dB B o deg
5854.83 54.66 111.19 -56.53 43.94 35.18 8.87 33.33 38 194 PEAK
5871.11 59.81 106.29 -46.48 £9.07 35.22 8.85 33.33 318 194 PEAK
5024.74 51.45 68.40 -16.95 40.65 35.33 8.79 33.31 38 194 PEAK
5936.21 52.84 68.30 -15.46 42.01 35.36 B8.78 3331 318 194 PEAK

PRV

Sporton International Inc. (ShenzZhen) Page Number 1 C45 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003
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70

Mode Harmonic

U-NII-3_5.725-5.85_802.11ax HE40_CH159_Full RU_5795MHz

Pol. Horizontal Vertical
.. Lol Vi) Date: 2023-05-08 .. Lol (Vi) Date: 2023-05-08
1225 1225
1080 104
i3 5
PART 15.407 PART 15407
) S 8 0 R S S S B o S I 0
PART 15407 AVG PART 15407 AVG
= e T i BRI e R i
Peak (I L
30 0
Avg
115 115
B0 8800, 1100, 13400, 18700, 18000 500 8800, 100, 13400, 18700, 18000
Frequency (W) Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Renark
Midin B G B B B o deg Midain B B B & B dg
1 1159000 48.30 74.00 -25.70 53.83 38.70 13.69 57.92 --- - Peak 1 1059000 49.34 74.00 -24.66 54.87 38.70 13.69 57.92 --- - Peak
2 17385.00 51.29 68.30 -17.01 50.43 41.35 16.49 56.98 --- -~ Pesk 1 17385.00 5111 68.30 -17.19 50.25 41.35 16.49 56.98 --- -~ Pesk
Sporton International Inc. (ShenzZhen) Page Number : C46 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003
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71

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE80_CH155_Full RU_5775MHz

Pol. Horizontal Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2%
125 15
1050 1
1080
i5
i35
i i 4
i g I I e s I PRT 15,407
525
525
Peak 0
15 B0
115
5600 5635. 5670, 5105, 5140, 5115
Frequency (MHz)
1500 200, o, 4500, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T wBah B &N Bh B & a G Linllit Vargin Read At Cable Preamp APos TPos
1 SO0 66 B0 BA0 .M MTL B3 BT 191 161 PENC Freg Level Line (dB) Level Factor Loss Factor Renark
2 OSES0.23 SB.99 GB.47 0.8 £9.23 M3 840 BT 191 161 PEAK -
3 STER.78 67.93106.26 -38.33 57.84 3485 8.60 336 191 161 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STI.05 69.51110.91 -41.49 59.33 34.88 B.66 3.6 191 161 PEAK 1 S775.00 107.00 <o <o 9%.36 35.07 8.93 3.3 191 161 PEAK
L) Date: 20230529
1225
1080
1
i35
100
PART 15407 AVG
=== === —— =
Avg Blank
B0
115
U
1000 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 ST5.00 96.13 oo -oeeee §5.90 3.93 873 335 191 161 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C47 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003




SPORTON LAB.

FCC RF Test Report

Report No. : FR272102-02E

Pol.

Horizontal

Fundamental

Peak

PRV

, Lol (Bulim)

Date: 2023-05-29

o

2
100 M"“ ]

L3S

BE(B4)_16-24

R Y

i,

5175 5810. 5845,
Frequency (MHz)

Linit Margin Read  Ant Cable Preamp
Freq Level Line (dB) Level Factor Loss Factor

5915,

MHz dBuv/m dBuv/m dw do/m B dB
5854.98 68.83 110.86 -42.03 58.11 35.18 8.87 3.3
5867.05 71.55 107.42 -35.87 60.81 35.21 8.86 3.3
5973.23 57.37 69.51 -12.14 46.57 3533 B8.79 B.R
5927.25 57.79 68.30 -10.51 46.98 35.34 8.79 3B.R

161 PEAK
161 PEAK
161 PEAK
161 PEAK

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Page Number 1 C48 of C52
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71

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE80_CH155_Full RU_5775MHz

Pol. Vertical Fundamental
o pLevel dBuVim) Date: 0230528 . vl Vi) Die: 20230528
b PERR_BETEA_T0-2%
1225 1225
1050
1080 1
875
i35
00 1 i
19 TR 100 ] ] PART 15407
525
925 M
Peak 0
15 B0
115
5600 5635 5670, 5705, 5740, 5175
Frequency (MHz)
1500 200, o, 4600, 5800, 7000
Linit Margin Read  Ant Cable Preamp APos TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
T R N Linllit Vargin Read At Cable Preamp APos TPos
1S SLTL BRI -050 497 ML B39 BT M0 19 PEAC Freg Level Line (dB) Level Factor Loss Factor Renark
2 565058 56.90 G873 -ILB3 4704 M3 840 BT 40 196 PEAK -
3 OSTES.53 6288 10675 -43.87 5279 3485 B.60 3336 400 196 PEAK Mz dBu¥/m dBu/m B B B B o deg
4 STI.05 6224 110.91 -48.67 52.06 34.88 B.66 3.5 400 19 PEAK 1 ST75.00 10034 oo -eeee 9.68 35.06 8.94 334 400 19 PEAK
- Lol i) Date: 2023.05-29
1225
1080
1
i35
100
PART 15407 AV
=== e e e e
Avg Blank
30
115
U
1000 200, o, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B B0 B B B @ e
1 STT5.00 9141 oo -eeee 80.99 34.97 8.80 3135 400 195 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C49 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003
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Pol. Vertical Fundamental

Lol i) Date: 207305.29

s )

- \Nw , DA BEB_ 1524
T e WP

. udhg
350
Peak Blank
1
5115 5810, 5845, 5880, 5915, 5950
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dBuw dB/m dB 0B deg

4]
5854.98 60.54 110.86 -50.32 49.82 35.18 8.87 33.33  do@
5874.23 64.21105.42 -A1.21 53.47 3.2 B.B3 3333 400 19 PEAK
5924.45 53.36 68.61 -15.25 42.56 35.33 8.79 {32 doe
5037.05 53.44 68.30 -14.86 42.62 35.36 8.7 3.3 400

PRV

Sporton International Inc. (ShenzZhen) Page Number : C50 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003
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71

Mode Harmonic

U-NII-3_5.725-5.85_802.11ax HE80_CH155_Full RU_5775MHz

Pol. Horizontal Vertical
Date: 20230508
Level (dBuVim; .
gLcie (B Lol Date: 20730508
1225
1225
1050 1054
" PART 15,407 s
S8 VO N R - i
: too AP L L1 [——
S U G N S - PHTIATAR) PART 5407 AVG
Peak 525 == pl = — | 2 — - k]
Avg %) -
114 15
600 13200, 19900, 26600, 0. 40000
6500 13200, 19900, 26600, 33300, 40000
Frequency (MHz) Frequency (MHz)
Li'!'jt Yargin fRead At Gable Preanp o5 Thos Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dF) Level Factor ~Loss Factor Renirk freq Level Line (d8) Level Factor Loss Factor Remark
Mz dBuV/m dBu/m o dBm B M8 m  deg Wiz dBaV/n dBuV/m oW dm B B @ g
L A550.00 .72 7600 05,08 SAIB .65 1370 5181 - - Peik 1 11550.00 48.80 74.00 -15.20 54.35 38.65 13.70 57.91 --- Peak
2 U500 SLES 68301665 I3 MLB 65 %8 - - Pk 2 TS0 5135 6830 -16.95 50.43 4133 16.51 56.02 - Peak
Sporton International Inc. (ShenzZhen) Page Number : C51 of C52

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003
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73

LF

U-NII-3_5.725-5.85_802.11ax HE80_CH155_Full RU_5775MHz

Horizontal Vertical
Data:s Data: 10
’ Date: 2023-06-10
gglLeve! (@Buvim) Date: 2023-06-10 gplLevel (BuV/im)
700 70.0
500 60.0
FCC CLASS B Fee CLAS’—S'E
50.0) i 50.0 |
I _,—|
00— 409
o 30,0
30.0 4+ ; - b b o T (v
3 Lok s L alie
¥ 3
200 2 200 2
10.0 10.0
%30 224. 1%, 612 306. 1000 %30 224, a18. 612 806. 1000
Frequency (MHz) Frequency (MHz)
Site - 03CH03-5Z Site : 03CHO3-5Z
Condition - FCC CLASS-B 3m LF_ANT35408 HORIZONTAL Condition : FCC CLASS-B 3m LF_ANT35408 VERTICAL
Mode o73 Mode - 73
Setting - MCS0 Pawer setting 17.5 Setting - MCS0 Power setting 17.5
Plane - Zwith Accessories Plane - Z with Accessories
: #26 2Q3TB2DF4T004P : #26 2Q37B2DF47004P
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit Readantenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
FHz dBuV/m dB dBuv/m  dBuv  dB/m a8 a8 cm  deg MAz dBuV/m dB dBuV/m  dBuV  dB/m B a8 cm  deg
1 30.97 25.79 -14.21 40.66 32.71 24.37 @.54 31.83 --- Peak 1 30.97 24.36 -15.64 40.80 31.28 24.37 6.54 31.83  ---  --- Peak
2 126.03 19.31 -24.19 43.50 31.94 17.81 1.15 31.59 Peak 2 136.88 18.38 -25.12 43.50 31.82 17.74 1.17 31.55  =---  --- Peak
3 323.91 24.72 -21.28 46.80 34.80 19.91 1.89 31.08 Peak 3 257.95 21.99 -24.@1 46.88 32.81 19.49 1.67 31.18 - --- Peak
4 626.55 28.84 -17.96 46.88 31.52 24.88 2.61 38.97 Peak 4 532.46 38.73 -15.27 46.88 35.86 24.12 2.41 30.36 . -~ peak
5 727.43 28.66 -17.34 46.00 31.30 25.45 2.8l 30.9@ Peak 5 599.39 29.19 -16.81 46.88 32.84 24.79 2.56 31.8@ - --- Peak
6 926.28 38.66 -15.34 46.88 31.46 26.94 3.20 30.94 - --- Peak 6 860.18 30.76 -15.24 46.80 32.32 26.40 2.94 30.90 --- --- Peak

Sporton International Inc. (ShenzZhen) Page Number : C52 of C52
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 99.32 - - 10Hz
802.11ax HE20 98.54 - - 10Hz
802.11ax HE40 99.27 - - 10Hz
802.11ax HE80 98.91 - - 10Hz
802.11a
Spectrum [%‘J
Ref Level 30.00 dem Offset 12.80 dB & RBW 10 MHz
o Att 30 dB @ SWT Sms @ VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.16 dB
2.11594 ms
ik o : : PSS - TRV 1) 420, d5m)
i 514|449 ps
10 dém
0.dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | __Function | Function Result |
M1 1 514.49 ps | 14,39 dBm
D2, M1 1 2.10145 ms 1.35 dB
D3| M1 1 2.11594 ms 0.16 dB
( JU J e
Sporton International Inc. (ShenzZhen) Page Number : D1 of D3

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR272102-02E

802.11ax HE20

fo Att
SGL
@ 1Pk Max

Ref Level 30.00 dBm

Spectrum

&)

30 dB @ SWT

Offset 12,80 dB @ RBW 10 MHz
Sms

VBW 10 MHz

20 dBm

D3[1]

10 dBém

M1[1]

A can A A A B A A A A SNl A it

0.11 dB|
1.98551 ms
12.14 dBm

0dBm

-10 dem

-20 dém

-30 dem

-40 dBm

-50 dem

-60 dBm

CF 5.18 GHz
Marker

691 pts

500.0 ps/

|_Type | Ref | Trc |

X-value

y-value |

Function

| Function Result |

M1 1
D2| M1| 1

876.81 ps

12.14 dem

1.95652 ms

0.89 dB

D3| M1| 1|

1.98551 ms

0.11 dB

)

802.11ax HE40

Spectrum

&)

fo Att
SGL

30

Ref Level 30.00 dBm

dB @ SWT

Offset 12,80 dB @ RBW 10 MHz
Sms

VBW 10 MHz

@ 1Pk Max

20 dBm

D3[1]

M1

10 dBm

pMi[1]
P

0.25 dB|
1.97826 ms
11.06 dBm

0dBm

-10 dem

-20 dém

-30 dém

-40 dBm

-50 dem

-60 dBm

CF 5.19 GHz

691 pts

500.0 ps/

Marker
|_Type | Ref | Trc |

X-value

y-value |

Function |

M1 1

934.78 ps

11.06 dém

Function Result |

D2| M1| 1

1.96377 ms

2.47 dB

D3| M1| 1|

1.97826 ms

-0.25 dB

)

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AYOA-4003

Page Number
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Report No. : FR272102-02E

802.11ax HES8O0

fo Att
SGL

Spectrum

&)

Ref Level 30.00 dBm

Offset 12,80 dB @ RBW 10 MHz
30de @ SWT Sms VBW 10 MHz

@ 1Pk Max

20 dBm

D3[1]

Eld

i o fo L, Lo o sl

M1[1]

0.21 dB|
1.98551 ms
7.34 dBm

0dBm

H s e a prth nB s M TRTTIY)

2318845

-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dem

-60 dBm

CF 5.21 GHz

691 pts

500.0 ps/

Marker

Type | Ref | Trc |

X-value | y-value |

Function | Function Result

|
D2|
D3

M1
M1|

1

1
1,

731.88 ps | 7.34 dém |
1.96377 ms | 2.46 dB
1.98551 ms | 0.21 dB

i
J

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AYOA-4003

Page Number
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